This site in german: Trabant 601 > Ersatzteile > Getriebe > Anbauteile 
You are here: > Trabant 601> Spare parts> Gearbox> add-on components

add-on pieces

The product category Trabant 601 > Spare parts > Gearbox > add-on components is spread over 3 sites:

sleeve for gear shifting shaft

Rubber sleeve for the inner gear shifting shaft. Fit to Trabant 601 gear boxes.
  • material: rubber, schwarz
  • original spare part
  • one piece will be needed
4,55 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 6190

Engine mounting, rear, complete ( round mounting )

Round rubber mounting with bolt M8 x 16 mm for bottom side
(connection to under frame) and vulcanized 3 mm sheet steel with bolt M8 x 16 mm for fixing upper side (connection to the gearbox).
  • Trabant 601: 1x gearbox mounting rear
  • material: rubber, steel ( with olive drap color)
  • width: 65 mm
  • highs: 38 mm
8,25 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 448

Engine-gearbox bracket, rear

Retainer for Trabant engine-gearbox for round mounting.
  • material: steel
  • original spare part
  • one piece will be needed
8,94 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 6140

Stud M8 x 40

Plain stud thread on bouth ends diameter M8 length 40mm fit to:
1,87 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 6334

Switch for reverse speed

The electric switch for the backwards speed lights is mounted direct at the gearbox case. The contact is switched mechanical by the shifting shaft position reverse gear.
At the most cars, the switch have to screwed in the Bushing for switch.
  • tap connection: M14 x 1,0 mm
  • 2x plate terminal
  • delivery without bushing and pin adapter
  • made in Europe
15,94 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 100

Bushing for switch

Bushing for the reverse gear switch of the Trabant 601 gearbox. This part is necessary if you want to install a switch for the reverse gear. It have to screwed in the gearbox next to the shifting shaft.
  • material: matal bushing with innside and outside tap
  • galvaniced
10,13 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 101

Pin-adapter for bushing

Pin adapter for backwards speed lights.
  • material: metal
2,00 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 6823

Flat washer M10

flat washer for all srews and bolts M10 or diameter of 10mm
  • surface zinc coated
  • inside diameter: 10,4 mm
  • outside diameter: 20 mm
  • thickness: 20, mm
  • made in Germany
0,11 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 6685

hexagon head screw, M8 X 95 mm with washer

hexagon head screw for gear case
4 pcs. needed
M8 X 95 mm
incl. lock washer
0,59 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 6108

hexagon head screw, M8 X 45 mm with washer

hexagon head screw for gear case
12 pcs. needed for one gear case
M8 X 45 mm
incl. lock washer
0,20 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 6109

Hexagon head screw M6 X 20 mm

hexagon bolt for Trabant gearbox
used for:
  • 2x bracket of gear shifting shaft on top of gear case
  • 4x both cover lids for differential side gear
  • 4x front cover lid, next to the driving shaft
  • price per piece, inclusive lock washer
  • grade: 8.8 galvaniced
  • made in Germany
0,35 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 6111

The product category Trabant 601 > Spare parts > Gearbox > add-on components is spread over 3 sites:
123
Show all products

* All prices inclusive VAT and plus shipping costs.
© 2003 - 2021 LDM-tuning.de
Ersatzteile für Trabant, Wartburg und Barkas
  Werbung: Modelleisenbahn TT